MEMORANDUM

TO: Village President and Board of Trustees

FROM: Robert O. Barber, Village Administrator,

DATE: Friday, January 10, 2020

RE: VILLAGE ADMINISTRATOR MATERIALS FOR VILLAGE BOARD MEETING

BOARD MEETING DATE: Monday, January 13, 2020 at 7:00 p.m.

A GENDA

L PLEDGE TO THE FLAG
II. ROLL CALL
III. APPROVAL OF MINUTES

IV. RECOGNITION OF AUDIENCE

X

VILLAGE CLERK REPORT

V1. REPORTS OF VILLAGE COMMISSIONS

1. BEAUTIFICATION COMMISSION - Matt Conner
2. FOURTH OF JULY COMMISSION - Marcy Meyer
3. YOUTH COMMISSION - Stacy Mazurek

4. HISTORIC PRESERVATION COMMISSION - Scott Wehling



VII. VILLAGE PRESIDENT REPORT

1.

CONSIDER REFERRING FENCE ORDINANCE TO THE PLANNING
AND ZONING COMMISSION FOR WORKSHOP TO CONSIDER
[...]
2 - PED (Pedestrian) Flores, Janet M C - Possible Injury
{nv. By: Fraher, Mirrissa 164
1 - Driver Yatsko, Shelly D O - No Apparenty Injury
Inv. By: Drew, Ryan 173
1 - Driver KUZMA, ANDREA L O - No Apparenty Injury
1 - Driver Bennett, Justin W O - No Apparenty Injury

B1-19-0000363 - Control # 20190363 12/20/2019 11:45:00 AM 901 Dixie Hwy

Inv. By: Szwab, Krzysztow 171
1 - Driver Temme, Veryl L O - No Apparenty Injury
13 - Parked Lines, Advantage Tak

17712020 12:20:22 PM 10of1



1 Jo | afed Wd ve:¥:c 0¢0e/E/ L
LELL 0L1# sewoy) “osg id si8lunH 62¢€ 1Q susuny 62¢ Nd 60:69'1 6102/L¢/eL you) Auluep]  69£0000-61-19
P9l# Bssuyp ‘seyel 8AY BUBIDU| M i AV £4:65:01 6102/vcrel ueplody  89e0000-6L-19
0eLL 801# oI ‘uosiawy 1S Pieyued vzl pug AINQpooM ZLb INY ZE:9G:L | 6102/12/2) ____ pneid  /980000-61-19
8vL# Pleuoy 'yeinzep iS Pidyued g/ WV ce:¥2:LL 6L02/L2/clL Bunum bodsy — 99£0000-61-19
0910 Bt I# PlBUOH “einzep OAY Buelpu| m €09 15 10Jij3 ' Jequng JO g 005 WY LL:0V'0L 6102/L2/ElL Alsiedg  G9£0000-61-19
LE96 0Z1# Sewoy) yoeq U7 jnuissy) 1S unInuseyd vis Nd 95-2€:2 6L02/02/21 ajueAnr BUISSIN__ #9£0000-61-18
LZL# mozsAzry ‘qemzs AMH opiq 106 WV 60:St:1 | 610c/02/Ct uepiddy  £9€0000-61-19
o8te 6vLi ueug ‘leaeid AmH eI 106 1S JAQOHD / AMH 3IXI0 NV 8S:€E:€ 6102/L1/2) SIMQ __ 29€0000-61-19
8099
oeve
19ve
oLve ¥1i# Jeboy ‘ajddis AmH epq / U7 nuiseyD AMH axig / U7 1nuIseyD Wd 62:€5:0L 6102/91/24 B8 INa__ 1980000-6L-LE
1906 8014 oY ‘uosiewy eay suteld yep aAy auleld vy NV beibyiL 6102/91/2L Se[oie IS0 0SE0000-61-16
£Ll# uehd ‘maiq IS pieyuad yeL WV 60:21:9 6102/91/21 uepiddy  6S€0000-61-18
otrve
0zve L51# uasey ‘spodeq uq sseibmes 6551 U eBpuqpoop / U] sseibmes Wd 20:82:01 6L02/S1/2L 14 PIIBA ON  8SE0000-61-18

LLL# MO ¥ ‘gemzg AH aixia /15 er0D AmH oI /1S 0A0ID WNd B8Y:60:6 6102/YL/2lL  SIGRUUBRD JO UOISEaSSOg 4SE0000-61-19
LLi# maipuy ‘AoseT iQ eei] payoo1d veviL WY 02:5€:1 1 61L0g/7L/Cl ANIWSSVYHVYH  99€0000-61-19
L80S SLi# U3 ‘uosuey IS Plajusd / AMH 8ixiq 1S Pisyuad / AMH aixid Wd 82:10:01 6L02/2L/EE Iselly JuellepM  SSE0000-6L-19

8bL# DleuoY “einzely A dmeH UsiB S £/862 1S pidlued 629 Wd ¥1:4£:9 6L02/2L/2L olieg  $SE0000-61-19

090 8v1# PjBUOYH ‘yoinZepy Ul jesi) wuj S 16862 U7 eaid wuj S L8862 WNd ZE:SEE 6L02/2L/21 Alejeg  £5£0000-6L-19
L80S CLl# W3 ‘uosue eje]ejbe3 M/AMHBXIAS  aH HOHNHO M/ AMH 3IXIQ Wd L0:01:0% 6102/9/21 1SeLy JUBLIBM | SE0000-61-19
8pL# PlEUcH “jeinzew L 1dy AmH 8xiqg 1211 Nd 802y 6102/9/2) WepoyY - OOV 0SE0000-6L-49

0014 Aiobeis "iwg IS pienusd ¥ 1S Pieyued ¥22 WY ¥2:20:8 6L02/V/3L UBIOIUYOS| 80UBPIAT  6HE0000-61-L9

u0>_mm._m0\xtm_u_m_
€166 ELL# uely ‘maiqg (1s0d 1e)AMY eag 1oL Amy g L1021 Wd SY:LEF 6102/8/2) weibanEaY  8PE0000-61-19
5280 L1 1# moaipuy ‘Aose LIt 1y AMH Bix1Q 1021 by 1dy A eixid 1021 Wd B0:2+'S 6L02/L/21 Jepun syl  /$€0000-61-18
EITETTTS) Iooy)0 ewing UORE307] wodey asey swi/eea Pelgns Jsquiny oseg

Wd 65:65:TT 6T0Z/TE/ZT 03 WY 00:00:Z1 6102/1/2T

Aewwng poday asen

Juswpedaq asijod J91a0g




Beecher Police Department

CAD Calls For Service Counts
12/1/2019 to 1/1/2020

911 HANG UP CALL 5
Abandoned 1
Abandoned 911 Calil 1
Abuse 3
Accident 4
ALARM 12
Animal Complaints 6
Assist Fire Department 40
Assist Law Agency 4
Attempt to Locate 2
ATV Complaints

Battery 1
Breaks 10
BUILDING CHECK 336
Code Violations 2
Criminal Damage to Property 1
Detail 3
Disturbance 3
Domestic 1
Drive Off 1
Driving Under the Influence 1
Drug Law Violation 2
Escorts 16
Extra Patrol 11
FIGHT 1
Flagged Down 1
Follow Up 27
Found 2
FRAUD INVESTIGATION 1
HARASSMENT 5
House Watch 19
Hunting Complaints 1

1/3/2020 2:39:46 PM

Page 10of 3



Information

Juvenile Complaints

Lock out or in

Lost

Loud

MISCHIEVOUS CONDUCT

Missing Person

Motorist Assist

O | (= (N[O~

Open Door

b
[

Ordinance Violation

[y

Other Complaints

N

Parking Complaints

[y
W

Phone

Public Service

Public Works

Railroad Call

Reckless Driving Complaints

Report Writing

Repossessions

Road

SCHOOL RELATED DUTIES

Sick

Stand By

oW e =20 W W h|=

Suspicious

o
=

Theft

=a

Traffic Stop

137

Training

Transport

Truancy Complaint

Unknown

Unwanted

Vehicle Maintenance

Walk in at Station

Welfare Check

Wires Down

V(NN (P W =N

1/3/2020 2:39:46 PM

Total

819

Page20of 3



2019 False Alarm Report

Ist 2nd ' 3rd _4th ~ 5th _6th
Abbate 102472019 )
Albrecht 4/4/2019
Beecher Liquor Land 2/20/2019 . _ .
Cardinal Creck Golf Course | 5/6/2019] 5/2012019|  6/5/2019+:+:9/18/2019. - . 9/21/2019 9/23/3019
. __aA0B12019, - .
Childrens Plus 6/5/2019] "6/14/2019] ~ 7/26/2019
Circle K 1172612019 i
Clements 10/17/2019
CVs 12132019
Debrowski ] ' 12/15/2019 ]
Faith Church 3/24/2019| 10/5/2019]  10/82019] _ B
First Community Bank and Trust 3/10/2019 3/31/2019|  7/22/2019 7. 7/35/2019
Fitness Premier 3/18/2019

| Gould Vault /2/2019|  5/20/2019|  7/5/2019.-::9/23/2019} "~ 10/19/2019 11/16/2019
Grutzius . 6/2/2019 o
Heber 11/20/2019 o

Jensen 8/20/2019 _ R
| Johnson - 9/15/2019 ~ }
Lacey's 5/12/2019

Lane 6/8/2019

Lewis 4/28/2019 )

Michalczyk 4/28/2019

Obradovich 2/5/2019 N
Ohlendorf 7/10/2019

Papas 6/28/2019

Pin & Tonic 10/13/2019|  12/8/2019 .
Quick Scripts 712172019

Sit N Bull ) 2/24/2019| 6/13/2019| 7/22/2019

Sitko » 9/912019| 12/17/2019

Walt's 6/1/2019 )

| Willy 3/8/2019| 9/28/2019

Wuellner 12/4/2019 _

Total charged false alarms $ 500.00




Case #
20180303
20180329
20189006
20180329
20190026
20190031
20190006
20180333
20180303
20190053
20190067
20190078
20190085
20190094
20190102
20190120
20190128
20190131
20190134
20190138
20190141
20190190
20190192
20190203
20190202
20190209
20190213
20190214
20190220
20190223
20190224
20190237
20190245
20190244
20190247
20190270
20190291
20190294
20190298
20190304
20190327
2090338

Totals

Administrative Towing Hearing

Registered Owner
James Vidmar
Alvaro, Alvarez
Sharon Tiley
Alvaro, Alvarez
Hall, Richard O
Tory Bridgforth
Sharon Tiley
Giovanni Martinez
James Vidmar
Heatwave Heating
Juan Barragan

Raul Rodriguez
Fanny L. Ramos-Sarm
Analilia Villalpando
Bernard Baker
Nicholas Contreras
Andre H. Joseph
Stephen Cibulskis
Barry T. Paul
Villegas Guiterrez
Don Mach

Michelle Aidinovich
Bernadette Resa
DCW Transport
Helena Gudger

J.B. Hunt Transport
Carl Richardson

12/18/2019
Offense Fee Arresstee
$500.00 James Vidmar
DWLS $500.00 Alvaro Alvarez
DWLS $500.00 Aaron Metzner
DWLS $500.00  Alvaro Alvarez
DUI $500.00 Hall, Richard O
DWLS $500.00 Melondy Wilks
DWLS $500.00  Aaron Metzner
DWLS $500.00 Giovani Martinez
6-11-1(6) $500.00 James Vidmar
DUI $500.00  Kaack, Anthony
DUI $500.00 Juan Barragan
Terisita Dorsel-HaidenNo Valid D/ $500.00  Tytianna Wyrick
DUI $0.00 Raul Rodriguez
DUI $0.00 Fanny L. Ramos-Sarmiento
DUI $500.00  Jesus Rodriguez-Barbosa
DWLS $0.00 Bernard Baker
Soliciting Nicholas Contreras
DWLS $500.00  Andre H. Joseph
DUI $500.00 Stephen Cibulskis
DWLS Barry T. Paul
No valid D/L. Villagas Guiterrez
DWLS cop Don Mach
DWLS $500.00 Jeffrey Aidinovich
Novalid DL  $500.00 Gloria Garza
DWLS $500.00 Cameron Gray
No valid DL. COP Helena Gudger
No valid DL $500.00 Lewis Dawson Jr
DWLS $500.00 Latasha Carter
DUI $500.00  Ashley Brosseau

Dylan Palenik

CJR Transportation
Robert Randolph
Robert Williams
Maria Miranda
Rudolfo Medina
Nicholas McPherson
G & M Trucking
Brenda Tarcak
Ricky A. Castillo
Marquis T. Spearman
Brian Marr

Devin Stewart

DeLa Cruz, Juan

CC Fraud Article 36  Bobbie Booth/Marcus Flowers
CC Fraud Article 36  Robert Randolph
uuw $500.00 Robert Williams
DUI/DWLS $500.00 Luis Mesta-Rivera
Novalid DL  $500.00 Rudolfo Median

Theft Article 36 Ashley Klappauf
DWLS $500.00  Frederick Funches
DWLS $500.00 Brenda Tarcak

No valid DL $500.00 Ricky A. Castillo
Warrant $500.00  Marquis T. Spearman
Novalid D/LL.  $500.00 Brian Marr
DWLS $500.00 Devin Stewart
Novalid D/I..  $500.00 DeLa Cruz, Juan

$15,500.00



Village of Beecher

Monthly Water Department Report
November 2019

System Pumping Data

Total Gallons Pumped: 14,239,000 Monthly Average: 474,000
Peak Day: 759,000 Gal. 11/29/19

Well Pumping Data

Well #3 Total Gallons: 4,286,000 Daily Average 142,000
Well #4 Total Gallons: 5,860,000 Daily Average 195,000
Well #5 Total Gallons: 4,093,000 Daily Average 136,000

Chemical Usage

Total Pounds Chlorine used: 597.0 Well #3: 200.4 Well #4: 232.4
Well #5: 164.2

Total Pounds Aqua Mag used: 2,008 Well #3: 448 Well #4: 1,015
Well #5: 545

Total Gallons Fluoride used :0 Well #3:0 Well #4: 0 Well #5:0



Village of Beecher

Monthly Water Department Report
December 2019

System Pumping Data

Total Gallons Pumped: 14,803,000 Monthly Average: 477,000
Peak Day: 546,000 Gal. 12/02/19

Well Pumping Data

Well #3 Total Gallons: 4,480,000 Daily Average 144,000
Well #4 Total Gallons: 6,149,000 Daily Average 198,000
Well #5 Total Gallons: 4,174,000 Daily Average 134,000

Chemical Usage

Total Pounds Chlorine used: 603.7 Well #3: 186.3 Well #4: 253.2
Well #5: 164.2

Total Pounds Aqua Mag used: 2,090 Well #3: 504 Well #4: 1,014
Well #5: 572

Total Gallons Fluoride used :0 Well #3:0 Well #4: 0 Well #5:0



Village of Beecher Wastewater Treatment Plant

Monthly Report

Month; NOVEMBER :2019

Year: 2019

Total Gallons. MGD
Influent : 18.77 MGD

Daily Maximum: 1.32 MGD
Effluent: 28.37 MGD
Daily Maximum: .860 MGD
Minimum: ..1.71 MGD

Average Daily Flow: 0.95 MGD

Excess Flow: 0 MGD

Chlorine Used (Lbs): 0

Excess Treated 0 MGD
Rainfall/Precipitation Inches: 3.8 Inches
Return Sludge 21.94 : MGD

Dry Sludge Removed (Cubic Yards): 0

Liquid Sludge Hauled Gallons: 0 gals



*Laboratory Information ;. Effluent*

S Day CBOD Avg:2.2 mg/l . (Daily max): 2.6 mg/l
Total Suspended Solids Avg: 1.0 mg/l (Daily max): 1.2 mg/i
Ammonia Nitrogen Avg; .76 mg/] (Daily max): 1.0 mg/l

98.0 % average removal rate BOD 99.5 % average removal rate SUSPENDED

*.Laboratory Information; Influent*

Average S Day BOD: 87.5 mg/l Average TSS: 212.0 mg/l

Ammonia Nitrogen Avg: 22.8 mg/l (Daily max) : 22.8 mg/l

Equipment issues,repairs,maintenance,

. Clarifier monthly maintenance performed. Clarifier #1 out of service
for rebuild, Clarifier # 2 back in service. *OXIDATION DITCH weekly maintenance
performed. *BLOWER monthly maintenance performed., RAS FLOW METER ,will
be replaced during the Oxidation Ditch upgrade, .Aerobic Digester back in service,
Fine Screen Unit placed in service, Non Potable Water System in service leak issues

seems to be resolved.

*.Monthly DMR lab analysis performed and completed.
*Monthly Final Effluent and Raw Influent ammonia nitrogen .samples analysis

performed and completed by Arro Laboratory Inc.. .

*Monthly Upstream/Downstream samples collected , analysis



performed and completed by Suburban Laboratories Inc., Month of October 2019
NPDES DMR reports completed and submitted. Biomonitoring Whole Effluent
Toxicity analysis performed and reported by Paragon Laboratories for the month of
October 2019 , results met the required method and were submitted to the IEPA

Compliance Assurance Section per NPDES Permit.

PLANT PROCESS CONTROL

Continue implementing an activated sludge process control monitory analysis
consisting of monitoring daily , weekly, monthly aeration tanks solids inventory, mixed
liquor suspended solids,settling,,Ph analysis, dissolved oxygen,analysis, flow
adjustments, return sludge monitoring and adjustments, secondary clarifier blankets
monitoring,sludge wasting rates adjustments and improvements, microscopic analysis of

micro biological activity in the system, balancing sludge digestion in digestors through

Hemandez Chief Operator WWTP

wasting, decanting,.



Village of Beecher Wastewater Treatment Plant

Monthly Report

Month; DECEMBEER :2019

Year: 2019

Total Gallons. MGD
Influent : 18.914 MGD

Daily Maximum: 1.380 MGD
Effluent: 23.327 MGD
Daily Maximum: 1.460 MGD
Minimum: 0.461 MGD

Average Daily Flow: 0.752 MGD

Excess Flow: 0 MGD

Chlorine Used (Lbs): 0

Excess Treated 0 MGD
Rainfall/Precipitation Inches: 4.15 Inches
Return Sludge: 10.355 MGD

Dry Sludge Removed (Cubic Yards): 0

Liquid Sludge Hauled Gallons: 0 gals



*Laboratory Information ;. Effluent*

5 Day CBOD Avg: 1.6 mg/l . (Daily max): 2.3 mg/l
Total Suspended Solids Avg : 1.0 mg/l (Daily max): 1.0 mg/l
Ammonia Nitrogen Avg; .<0.519 mg/l (Daily max): <0.10 mg/1

99.8 % average removal rate BOD 98.5 % average removal rate SUSPENDED

*.Laboratory Information; Influent*

Average S Day BOD: 183.5 mg/l Average TSS: 238.0 mg/l

Ammonia Nitrogen Avg: 20.80 mg/l (Daily max) : 23.70 mg/l

Equipment issues,repairs,maintenance,

. Clarifier monthly maintenance performed. Clarifier #1 out of service
for rebuild, Clarifier # 2 back in service. *OXIDATION DITCH weekly maintenance
performed. *BLOWER monthly maintenance performed. Replaced Drive Belts on
Blower #1,, RAS FLOW METER ,will be replaced during the Oxidation Ditch upgrade,

.» Non Potable Water System in service leak issues seems to be resolved.

*.Monthly DMR lab analysis performed and completed.
*Monthly Final Effluent and Raw Influent ammonia nitrogen .samples analysis
performed and completed by Arro Laboratory Inc.. .
*Monthly Upstream/Downstream samples collected , analysis

performed and completed by Suburban Laboratories Inc., Month of November 2019,



NPDES DMR reports completed and submitted..

PLANT PROCESS CONTROL

Continue implementing an activated sludge process control monitory analysis
consisting of monitoring daily , weekly, monthly aeration tanks solids inventory, mixed
liquor suspended solids,settling,,Ph analysis, dissolved oxygen,analysis, flow
adjustments, return sludge monitoring and adjustments, secondary clarifier blankets
monitoring,sludge wasting rates adjustments and improvements, microscopic analysis of
micro biological activity in the system, balancing sludge digestion in digestors through

wasting, decanting,.

Sinﬁ' 9 o

John Hernandez, Chief Operator WWTP



2019 WASTEWATER TREATMENT PLANT ANNUAL TOTALS REPORT

Cubic Effluent Effluent Total >NM=%M”W Effluent Effluent Influent Total
Return Sludge  Loads of Yards . C.B.0.D.  Suspended . Ammonia Ammonia  Influent
Influent  Effluent Excess Excess o X Rainfall . Nitrogen . . Total Pounds of
Flow MGD Flow MGD Flow MGD Treated Sludge  Wasted Liquid bried inches me/! Solids me/! April-Oct. Nitrogen Nitrogen 8.0.D. Suspended  Chlorine
Flow MGD Gallons  Sludge Sludge (Permit  (Permit 12.0 11 mg/l Nov.-Feb. 3.4 March 1.8 mg/l Solids mg/! Used
Hauled 10.0 mg/l) mg/l) e mg/l Permit mg/l Permit
Permit

Month
January 21.171 21.171 1.080 0.000 23.470 29107 0.00 0 19.16 2.2 0.6 0.190 174.0 153.0 0
February 28.840 28.840 2.360 0.000 20.960 18540 0.00 o] 6.3 2.8 11 0.270 131.0 132.0 0
March 24170 24,170 3.680 0.000 22.480 27813 0.00 0 7.72 4.3 0.9 0.230 194.0 103.0 0
April 26.280 26.280 7.041 0.000 21.313 13245 0.00 0 10.74 24 1.0 0.410 145.0 43.0 0
May 31.850 31.850 10.000 0.000 21.040 9798 0.00 0 10 15 13 0.390 82.5 220.0 0
June 33.000 33.000 3.925 0.000 19.770 17650 0.00 0 10.75 3.0 2.0 0.260 62.0 135.0 0
July 18.980 18.980 0.000 0.000 N/A 27000 0.00 0 5 2.0 1.7 1.100 134.0 206.0 0
August 17.600 17.600 0.000 0.000 21.000 27000 75.00 0 7.30 3.2 0.8 0.510 164.0 165.0 0
September  15.600 19.330 2.544 0.000 17.710 33000 21.00 0 12.30 24 1.0 0.360 156.0 168.0 0
October 23.800 34.653 1.222 0.000 22.560 29577 0.00 0 6.97 1.6 0.8 0.120 136.0 130.0 0
November 18.770 28.370 0.000 0.000 21.950 17577 0.00 0 3.80 2.2 1.0 0.760 87.5 2120 0
December 18.914 23.327 0.000 0.000 10.356 48555 0.00 0 4.15 16 1.0 0.100 183.0 238.0 0
Daily Avg. 0.064 0.070 0.007 0.000 0.055 68
Month Avg.  23.248 25.631 2.654 0.000 20.237 24905 0.000 8.68 243 1.10 0.450 0.330 0.230 137.42 158.75 0.00

Total 278.975 307571  31.852 0.000 222.609 298862 96.00 0.00 104.19 29.15 13.20 3.150 1.320 0.230 1649.00 1905.00 0.00



Month
January
February
March
April

May

June

July
August
September
October
November
December

Daily Avg.

Month Avg.

Total

Influent

21.171
28.840
24.170
26.280
31.850
33.000
18.980
17.600
15.600
23.800
18.770
18.914

0.064
23.248
278.975

Effluent

21.171
28.840
24.170
26.280
31.850
33.000
18.980
17.600
19.330
34.653
28.370
23.327

0.070